
Tobin et al. Biotechnol Biofuels           (2020) 13:24  
https://doi.org/10.1186/s13068-020-1657-7

RESEARCH

Integration of wastewater treatment 
into process design of lignocellulosic 
biorefineries for improved economic viability
Tyler Tobin*  , Rick Gustafson, Renata Bura and Heidi L. Gough

Abstract 

Background:  Production and use of bio-based products offer advantages over conventional petrochemicals, yet the 
relatively high cost of production has restricted their mainstream adoption. Optimization of wastewater treatment 
processes could reduce capital expenditures, lowering the barrier to market entry for lignocellulosic biorefineries. This 
paper characterizes wastewater associated with lignocellulosic ethanol production and evaluates potential wastewa-
[...]
not recommended to combust fuels containing over 1% 
(w/w) H2S [38]. In addition, biogas with H2S concentra-
tion higher than 0.004% (w/w) is not recommended for 
integration into natural gas pipelines [38]. Therefore, H2S 
treatment is necessary for any practical application of 
biogas given current sulfate concentrations.

H2S treatment can be costly. For example, in an NREL 
biorefinery design study, purchase of lime to operate flue 
gas scrubbers which entrain sulfur emissions as gyp-
sum (CaSO4) amounts to $2.2 million per year or about 
2% of all operating expenditures [7]. Pretreatment is the 

Table 3  A comparison of  the  cost, neutralization salt characteristics and  treatment methods of  probable neutralizing 
agents for use during the bioconversion process

The ideal neutralizing agent would be of low cost, non-inhibitory to downstream biological processes and easily treated from wastewater streams. Ammonium 
hydroxide and sodium hydroxide most nearly meet these requirements. Chemical cost was calculated through stoichiometric substitution of each chemical for 
ammonium hydroxide in the 2011 NREL Aspen Plus model [7]

Neutralizing agent Chemical cost (USD/
tonne OD feedstock)

Primary salt and parameters Downstream treatment methods

Ammonium hydroxide (NH4OH) 18.50 [7] (NH4)2SO4
Soluble
Biological nutrient [41]

Biological nitrogen removal
Ion exchange
Reverse osmosis
Electrodialysis

Sodium hydroxide (NaOH) 14.50 [42] Na2SO4
Soluble
Inhibitory to anaerobic processes [12]

Ion exchange
Reverse osmosis
Electrodialysis

Calcium hydroxide (Ca(OH)2) 6.90 [7] CaSO4
Insoluble
Carbohydrate loss [7]

Precipitation
Ion exchange
Reverse osmosis
Electrodialysis

Potassium hydroxide (KOH) 153.50 [42] K2SO4
Soluble
Biological nutrient [43]
Inhibitory to anaerobic processes [12]

Ion exchange
Reverse osmosis
Electrodialysis

Calcium carbonate (CaCO3) 28.60 [42] CaSO4
Insoluble
Carbohydrate loss [7]

Precipitation
Ion exchange
Reverse osmosis
Electrodialysis



Page 9 of 16Tobin et al. Biotechnol Biofuels           (2020) 13:24 

only unit operation which requires the addition of sul-
fur compounds and biomass has a relatively low sulfur 
content; removal of the sulfur catalyst from the steam 
explosion step would withdraw the need for flue gas des-
ulfurization. Substitution of SO2 with a different acid 
such as nitric or phosphoric acid is one potential solution 
[39]. Additionally, many other sulfur-free pretreatment 
technologies have been developed: fungal pretreat-
ment, mechanical comminution, organosolv, ozonolysis, 
ionic liquids, liquid hot water, ammonia fiber explosion 
(AFEX), wet oxidation, and CO2 explosion, among oth-
ers [40]. Further development of these technologies and 
corresponding economic analyses may identify a pre-
treatment method with overall lower costs than acid-cat-
alyzed steam explosion.

pH adjustment is another unit operation which adds 
to the inorganic wastewater load. pH adjustment occurs 
following pretreatment to condition the liquid phase 
and to buffer pH throughout solid-phase saccharifica-
tion and fermentation. In this study, sodium hydroxide 
was used to adjust pH and sodium was observed as the 
most prevalent inorganic constituent in the combined 
stillage stream. This correlation shows that pH adjust-
ment is a primary driver behind which ions will compose 
the inorganic fraction of the wastewater. Given this large 
impact, care should be taken to determine which chemi-
cals are used to adjust pH. Table 3 presents a comparison 
of several chemicals with respect to chemical cost, neu-
tralization salt parameters, and downstream treatment 
methods.

The salts formed during neutralization are an important 
operational consideration. This analysis assumes sulfate 
as the primary anion in solution following SO2-catalyzed 
steam explosion pretreatment resulting in generation of 
sulfate salts during neutralization. Insoluble salts cause 
additional wear and tear on equipment and are typically 
removed to limit equipment damage and scaling issues. 
Removal of insoluble salts requires two distinct solid–
liquid separation operations. In the first, the pretreated 
slurry must be separated into solid and liquids fractions 
to prevent precipitated salts from becoming entrained in 
the pretreated solid and then, in the second, precipitated 
salts are separated from the conditioned liquid phase. 
Precipitation of salts has been shown to cause carbohy-
drate losses of up to 13% affecting overall process yield 
[7]. Soluble salts, on the other hand, present downstream 
treatment challenges. Monovalent ions have been shown 
to cause inhibitory effects on methanogens, an essential 
microbial community in anaerobic treatment systems, 
at concentrations as low as 3500 mg/L [12]. Soluble salts 
often require high energy separation techniques such as 
reverse osmosis or ion exchange processes [12]. However, 
some neutralization salts, such as ammonium sulfate, can 

be beneficial by providing a source for essential nutri-
ents (e.g., N, K, S) which may compliment or offset other 
nutrient additions necessary for fermentation.

Given the relatively few options available for pH adjust-
ment and their respective advantages and disadvantages 
it appears ammonium hydroxide or sodium hydroxide 
would provide the most compatible, treatable, and eco-
nomical alternatives. If biological wastewater treatment 
is employed ammonium hydroxide may be the better 
alternative for its ease of treatment and nutritional ben-
efits to the fermentation and wastewater treatment pro-
cesses. If physical wastewater treatment is employed 
sodium hydroxide may be the better alternative given its 
lower cost. Alternatively, a combination of both ammo-
nium hydroxide and sodium hydroxide may be used in 
tandem to limit the accumulation of any one cation in 
the wastewater stream. Use of mixed ammonium hydrox-
ide and sodium hydroxide also allows for control over 
nitrogen loading of the wastewater which is an impor-
tant parameter to consider during biological wastewa-
ter treatment. Often, nitrogen must be added to during 
treatment as a necessary nutrient for microbial com-
munities. Use of enough ammonia hydroxide to provide 
nitrogen for wastewater treatment and supplementing 
with sodium hydroxide to achieve the desired pH adjust-
ment could result more treatable wastewater and poten-
tial cost savings.

Wastewater characteristics impacts and alternatives
The many similarities in the wastewater profile produced 
from corn stover and poplar chips suggest that feedstock 
choice is not a major driver of wastewater composition, 
though some consideration should be given to silica con-
tent to reduce wear on equipment. Generally, biorefinery 
wastewater will possess high organic loading, residual 
alkalinity and a mixture of inorganic compounds. How-
ever, processing alternatives do seem to have an impact 
on wastewater composition, particularly of the composi-
tion of inorganic compounds. As discussed in the previ-
ous section and seen again in Table 2, chemicals used for 
pH adjustment are a strong driver of the inorganic com-
position of biorefinery wastewater.

Wastewater treatment design
Design of wastewater treatment systems specifically 
for lignocellulosic biorefineries is an emerging area of 
study. Among the few comprehensive wastewater treat-
ment system designs for lignocellulosic biorefineries is 
the treatment system proposed in the 2011 NREL study 
which centers on anaerobic treatment [7, 32]. The NREL 
treatment system was designed to provide robust treat-
ment of the wastewater stream allowing for direct re-
use of treated water in upstream processes, however, the 



Page 10 of 16Tobin et al. Biotechnol Biofuels           (2020) 13:24 

design accounts for approximately 21% of the capital cost 
of the biorefinery. Evaluation of less costly process alter-
natives may help reduce the overall capital cost of waste-
water treatment systems and lower a barrier to market 
entry.

The design basis for this study is a 2000 tonne per day 
poplar to ethanol facility which generates a wastewater 
stream at a rate of 340  m3/h. Prior to wastewater treat-
ment, solids will be separated from the stillage stream 
with a filter press and used as combustible material for 
the boiler. Therefore, the wastewater stream is assumed 
to have a similar composition to that of the soluble com-
ponents of the poplar bioconversion wastewater stream 
described in Table 2 plus an additional 1 g/L of insoluble 
solids passing the filter press.

Treatment technology overview and alternatives
Anaerobic treatment (base case)  The anaerobic treat-
ment systems proposed by NREL was selected as the base 
case from which to evaluate process alternatives. A pro-
cess flow diagram of the anaerobic treatment system is 
presented in Fig. 4 as specified by NREL [7, 32]. In brief, 
an anaerobic reactor converts 91% of organic waste into 
biogas and cell mass. Activated sludge reactors are used to 
convert most of the remaining organic waste into carbon 
dioxide and cell mass while simultaneously converting 

ammonium to nitrate. A membrane bioreactor separates 
the activated sludge from the partially treated wastewa-
ter which proceeds to a reverse osmosis (RO) system for 
final treatment of salts and residual organic waste. Waste 
sludge is dewatered with a press and incinerated in the 
boiler. RO reject is evaporated and crystallized and dis-
posed of off-site. The treated water is recycled back into 
the bioconversion process.

Ecosystem services  Ecosystem services are broadly 
defined as benefits freely gained through the function of 
natural environments. In the context of wastewater treat-
ment, natural processes have a large capacity to degrade 
and filter impurities when well managed. In the NREL 
treatment system, anaerobic and aerobic reactors provide 
removal of 99.6% of soluble COD. The RO system, and 
corresponding treatment chain (evaporator and crystal-
lizer), are used as a final polishing step to filter the residual 
organic matter and dissolved salts prior to water reuse. 
Substitution of ecosystem services for the RO treatment 
chain could reduce capital and operating cost of the over-
all treatment system.

Following processing in the membrane bioreactor, 
partially treated effluent will be discharged to an adja-
cent poplar plantation for use as reclaimed irrigation 
water. The EPA suggests reclaimed water be treated to 

Anaerobic Treatment

Anaerobic 
Reactor

Ac�vated 
Sludge

Membrane 
Bioreactor

Reverse 
Osmosis

Evaporator

Crystallizer

CentrifugeSludge 
Holding

Biogas to Boiler
(16,700 m3/h)

Wastewater 
from Process
(340 m3/h)

Treated Water
to Process

(230 m3/h)

Liquid
Solid
Gas

Dewatered Sludge
to Incinerator
(9,800 kg/h)

Salt Slurry
to Disposal
(9,900 kg/h)

Fig. 4  Anaerobic treatment process flow diagram



Page 11 of 16Tobin et al. Biotechnol Biofuels           (2020) 13:24 

at least 30 mg/L BOD and 30 mg/L TSS [44]. The mem-
brane bioreactor effluent is designed provide treatment 
to approximately 280  mg/L COD [32]. However, dilu-
tion with fresh irrigation water will reduce discharge 
COD to recommended levels. During periods when irri-
gation is not required, partially treated wastewater may 
be stored in holding ponds. In regions where irrigation 
is not required, less restrictive permits may be granted 
for discharge of reclaimed water with higher concentra-
tions of BOD and TSS [44]. By way of example, a bio-
conversion facility which processes 2000 tonnes per day 
would require approximately 33,000 hectares of planta-
tion assuming poplar productivity of 22 OD tonnes per 
hectare per year (Greenwood Resources personal com-
munication). Utilizing reclaimed water for irrigation dis-
tributed over the plantation would provide about 0.01 
hectare-meters of irrigation, or about 3.2% of the average 
irrigation rate at the Greenwood Resources poplar test 
plot in Clarksburg, CA (Greenwood Resources personal 
communication). Therefore, using fresh irrigation water 
as make up water, the final COD discharge concentration 
would be approximately 30 mg/L.

Poplar trees are robust plants with tolerance to harsh 
conditions. Poplars are adept at capturing and absorbing 
nutrients (N and P) from the soil and have been used for 
phytoremediation purposes to reduce nutrient run-off 

[45, 46]. Therefore, it is recommended to use reagents 
amenable to uptake by poplar trees in upstream pro-
cesses (e.g., ammonium hydroxide for pH adjustment, 
see “Impacts of upstream processes on wastewater profile 
and alternatives” section) to fully take advantage of eco-
system services. Poplars have also been shown to have lit-
tle growth impairment up to total dissolved solids (TDS) 
content of 6000 mg/L in irrigation water and remain tol-
erant to TDS content up to 12,400 mg/L [47, 48]. Since 
no direct treatment of TDS is provided in this treatment 
scheme most inorganic constituents are expected to pass 
through the system yielding a predicted TDS content 
of up to 10,400  mg/L. However, dilution would, again 
reduce concentration of TDS reaching the plantation to 
approximately 1100 mg/L which is below the EPA recom-
mended salinity for agricultural reclaimed water use of 
less than 2000 mg/L for non-sensitive crops [44].

Using ecosystem services provided by an adjacent pop-
lar plantation for final wastewater treatment polishing 
would replace the need for a RO treatment chain. This 
would reduce capital costs by the $2.2 million or 4.4% of 
the total capital cost of the treatment system. Operation 
costs could be reduced by $113,000 annually or 3.6%.

Physical treatment (evaporation)  Biological treatment 
is a proven, reliable method for treating wastewater. 

Evaporator

7-Effect 
Evaporator Condenser

Syrup
to Boiler
(48 m3/h)

Treated Water 
to Process
(292 m3/h)

Liquid
Solid
Gas

Wastewater 
from Process
(340 m3/h)

Steam In
(55,000 kg/h)

Condensate 
return
(55,000 kg/h)

Boiler

Ash
to Disposal
(8,500 kg/h)

Fig. 5  Evaporation treatment process flow diagram



Page 12 of 16Tobin et al. Biotechnol Biofuels           (2020) 13:24 

However, the highly concentrated wastewater observed 
at biorefineries is in the upper range of COD concentra-
tions for which anaerobic digestions systems are designed 
[12]. Biological systems operating near the edge of their 
design envelop are subject to stability issues and can be 
sensitive to shock loads or changing conditions. Physical 
treatment systems, such as evaporation, do not rely upon 
microbial communities and therefore can be more stable 
when properly maintained. As an alternative to biologi-
cal treatment methods, evaporation has been evaluated to 
assess its feasibility as a treatment method at a lignocel-
lulosic biorefinery.

Evaporation is commonly used in corn ethanol facili-
ties where thin stillage is concentrated into a syrup called 
condensed distillers’ solubles (CDS) [11]. CDS is then 
combined with wet distillers’ grains and dried to form 
dried distillers’ grains with solubles (DDGS) which is 
sold as animal feed [11]. Multiple effect evaporators are 

commonly used in kraft pulp mills to concentrate spent 
liquors prior to combustion in a recovery furnace. Part 
of the motivation for evaporation and combustion of 
the organic solids is to significantly reduce wastewater 
treatment requirement of the mill. Evaporation has been 
evaluated for lignocellulosic ethanol production but has 
not gained much traction due to high energy costs and 
limited availability of boilers suited for high ash combus-
tion [7, 49].

Evaporators come in many different varieties and con-
figurations. Multi-effect systems arrange several evapora-
tor units in series using the latent heat of the vapor from 
the previous unit to drive the next unit resulting in far 
greater efficiencies than single-effect systems [50]. The 
steam economy (kg vapor evaporated/kg steam feed) is 
increased roughly proportionally to the number of effects 